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PRO STATE of the art

METASTATIC HORMONE SENSITIVE PROSTATE CANCER
Clinical case and evidences from literature



Mr. E.C., 60 years

Past Medical History

 Polymyalgia rheumatica in clinical and serological remission after steroid treatment
 Hepatic steatosis
 GERD
 No allergies
 Family history: smoking father died of lung cancer

SYMPTOMS

April 2014 

DYSURIA

PHYSICAL EXAMINATION

June 2014

DRE:

hard consistency of 
prostate

PSA

June 2014: 40.978 
ng/ml

July 2014: 45.671

ng/ml
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• Acinar prostate adenocarcinoma with cribriform pattern. 
Gleason Score 8 (4+4), evidence of perineural invasion.  

HISTOLOGICAL EXAMINATION
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Bone scan (05 Aug 2014): 

Hot spots in bilateral ileum, L5, L3, L1, D5, D4 and left scapula.

Chest and abdominal CT scans (05 Aug 2014):

Some subpleural and pulmonary nodules (metastases?). 
Pathological mediastinal lymph nodes (39 mm diameter). 
Enlarged prostate (56 mm diameter) with heterogeneous
structure; multiple iliac and lombo-aortic lymph nodes smaller
than 1 cm. Osteoblastic lesions in L5 (12 mm), L1, D4, D5 and 
left scapula.

STAGING
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De novo metastatic prostate cancer: which
terapeutic options?

• LHRH-
analogue

• LHRH-
analogue + 
Bicalutamide

• LHRH-
analogue + 
Docetaxel 
every three
weeks
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OS

PFS



Before starting chemotherapy…

• Hormonal therapy starts with LHRH-ANALOGUE 
(Leuprorelin 11,25 1 fl IM every 3 months) August

2014
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Blood chemistry

CBC: normal AST 50 U/L ALT 101 U/L

Creatinine: 0,9 mg/dL Bil: 1 mg/dl GGT: 229 U/L

HBV, HCV: negative ALP: 686 U/L

Total cholesterol 215 mg/dl Triglycerides 229 mg/dl

PSA 45.292 ng/ml

DOCETAXEL

• ECOG PS 0, Asymptomatic
• ECG: Sinus rhythm, 

absence of ventricular 
repolarization 
abnormalities

• Echocardiography: EF 60%



From 29/9/2014 to 
12/1/2015: 6 cycles of 

Docetaxel 75 mg/mq day 1, 
every 21 days

Before starting treatment:
 Hepatological consult (11 Sep 2014): non-

alcoholic fatty liver disease (NAFLD) with 
some stigmata of NASH. 

 The low increase in cytolysis and 
cholestasis markers does not 
contraindicate the oncological program. 

PSA (ng/ml):

1.469 (09/2014)

0.225 (12/2014)

0.132 (02/2015)

Toxicity:

 Asthenia G2
 Diarrhea G1
 Neutropenia G3
 Stable hepatic

function
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Patient continues LHRH analogue

PSA 0.103 ng/ml

Bone scan: significant reduction in number and 
extent of hot spots in any previously described
sites.

Chest and abdominal CT scans: volumetric reduction
of bilateral lung nodularities; reduction in subcarinal
lymphadenopathy. Some small iliac and lombo-aortic
lymph nodes; prostate volume reduction (40 mm 
diameter). Bone forming lesions stable.

RESTAGING AFTER CHEMOTHERAPY
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De novo metastatic prostate cancer: which
terapeutic options today?
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• LHRH-
analogue

• LHRH-
analogue + 
Bicalutamide

• LHRH-
analogue + 
Abiraterone
Acetate and 
Prednisone

• LHRH-analogue
+ Docetaxel 
every three
weeks
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LATITUDE: A phase 3, double-blind, randomized trial of androgen deprivation therapy with abiraterone acetate plus prednisone or placebos <br />in newly diagnosed high-risk 

metastatic hormone-naïve prostate cancer patients

Presented By Karim Fizazi at 2017 ASCO Annual Meeting



Objective

Presented By Karim Fizazi at 2017 ASCO Annual Meeting



Overall study design of LATITUDE

Presented By Karim Fizazi at 2017 ASCO Annual Meeting



Statistically significant 38% risk reduction of death

Presented By Karim Fizazi at 2017 ASCO Annual Meeting



Statistically significant 53% risk reduction of radiographic progression or death

Presented By Karim Fizazi at 2017 ASCO Annual Meeting







Slide 29

Presented By Nicholas James at 2017 ASCO Annual Meeting





PSA (ng/ml): 0,028 (4/2015)0,014 (09/2015)
0,011 (12/2015)0,010 (04/2016)

Toxicity: hot flushes, asthenia G1

Bone health evaluation: 

 Blood chemistry: 25OH vitamin D 22.3 ng/ml, PTH 37 pg/ml, 
calcium in normal range.

 Dual energy X-ray absorptiometry (DXA) (03 June 2015): normal
values in column (T score: -1.2), slightly reduction in values in 
femoral neck (T score: -1.8). 

Treatment with calcium 500 mg daily and colecalciferol
400 UI daily
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PSA (ng/ml): 0,1 (12/2016)0,2 (03/2017)

Clinical presentation: asymptomatic; ECOG PS 0

Testosterone: 60 ng/dl

Restaging (March 2017): 

Chest and abdominal CT scans and bone scan: SD. 
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March 
2017

• PSA 0,2 ng/ml
• Testosterone: 60 ng/dl

Swicth from Leuprorelin
11,25 to Leuprorelin 22,5 1 
fl sc ogni 3 mesi

June 2017 • PSA 1,47 ng/ml
• Testosterone: 20 ng/dl
• Evidence of lumbar and

left scapular pain

Disease restaging

Chest + abdominal CT scans
and bone scan: node and 
bone PD 
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mCRPC first line: which therapeutic options in a patient
already treated with upfront docetaxel?
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•Abiraterone
Acetate+ 
Prednisone
•Enzalutamide

•Cabazitaxel every
three weeks + 
Prednisone
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•Docetaxel every
three weeks + 
Prednisone



Sydes M et al, ESMO 2017, abstract LBA31_PR



Sydes M et al, ESMO 2017, abstract LBA31_PR






